
 
 
 

2021נואר י       
 רופא/ה, רוקח/ת נכבד/ה,

 
 לתכשירים הבאים: לצרכןולרופא  נים:עלושל העדכון 

                          Flutiform 50/5; Flutiform 125/5; Flutiform 250/10 
 

 .ים המפורטים לעיללרופא ולצרכן של התכשיר עלוניםהנו מעבדות רפא מבקשת להביא לידיעתכם כי עודכ
 Fluticasone propionate; Formoterol fumarate :יםהפעיל יםהמרכיב

 :חוזק
Each metered dose (ex-valve) contains: 

• 50 mcg of fluticasone propionate and 5 mcg of formoterol fumarate dihydrate.  
 

• 125 mcg of fluticasone propionate and 5 mcg of formoterol fumarate dihydrate. 
 

• 250 mcg of fluticasone fumarate and 10 mcg of formoterol fumarate 
 

 
 התוויה:

The regular treatment of asthma where use of a combination product (an inhaled 
corticosteroid and a long – acting β2 agonist) is appropriate: 

• For patients not adequately controlled with inhaled corticosteroids and ‘as required’ 
inhaled short -acting β2 agonist. 

Or 
• For patients already adequately controlled on both an inhaled corticosteroid and a long-

acting β2 agonist. 
 
 

  .סופייםהנים שור לעלויקגם מצ"ב . המצורפים ניםלמידע המלא יש לעיין בעלו
 

 יםמודפס ם, וניתן גם לקבל)www.health.gov.il(לפרסום במאגר התרופות שבאתר משרד הבריאות  ונשלח ניםהעלו
 .co.ilRA@rafa., 5893939-02פניה לחברת מעבדות רפא בע"מ בטל'  ל פיע
 

 בכבוד רב,
 

 מגר' חנה הירש
 רוקחת ממונה

 
 
 
 
 
 
 
 
 
 
  

http://www.health.gov.il/
http://www.health.gov.il/
mailto:RA@rafa.co.il
mailto:RA@rafa.co.il


 
 1986 -עלון לצרכן לפי תקנות הרוקחים (תכשירים) התשמ"ו
 התרופה משווקת על פי מרשם רופא בלבד

 50/5פלוטיפורם 
 125/5פלוטיפורם 
 250/10פלוטיפורם 

 לשאיפה תרחיף
 החומרים הפעילים: 

 : מכילה 50/5רם פלוטיפו של מנה מדודה לשאיפהכל 
-מק"ג פורמוטרול פומארט די 5 -וfluticasone propionate) מק"ג פלוטיקאזון פרופיונאט ( 50

 הידראט 
formoterol fumarate dihydrate).( 

 
 : מכילה 125/5פלוטיפורם   איפה שלמנה מדודה לש כל

-מארט דיורמוטרול פומק"ג פ 5 -וfluticasone propionate) מק"ג פלוטיקאזון פרופיונאט ( 125
 הידראט 

formoterol fumarate dihydrate).( 
 

 : מכילה 250/10פלוטיפורם   שאיפה שלמנה מדודה לכל 
מק"ג פורמוטרול פומארט  10 -וfluticasone propionate) מק"ג פלוטיקאזון פרופיונאט ( 250

 הידראט -די
formoterol fumarate dihydrate).( 

 
 . 6ראה סעיף  פיםוסהנלרשימת המרכיבים 

 .2חשוב על חלק מהמרכיבים של התרופה' בסעיף ראה גם 'מידע 
 .קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה

עלון זה מכיל מידע תמציתי על התרופה. אם יש לך שאלות נוספות, פנה אל הרופא או אל 
 הרוקח. 

. היא עלולה להזיק להם אפילו אם תרופה זו נרשמה לטיפול במחלתך. אל תעביר אותה לאחרים
 ראה לך כי מחלתם  דומה.נ

 .12  מתחת לגיללילדים אינו מיועד  50/5השימוש בפלוטיפורם 
 .12 מתחת לגיל לילדים אינו מיועד  125/5השימוש בפלוטיפורם 
 .18מתחת לגיל לילדים ומתבגרים אינו מיועד  250/10השימוש בפלוטיפורם 

 
    . למה מיועדת התרופה?1

קוסטרואיד יסטמה, במקרים המתאימים לטיפול משולב בקורטהתרופה מיועדת לטיפול בחולי א
 .בשאיפה ובטא אגוניסט בעל פעילות ממושכת

 פלוטיקאזון פרופיונאט מסייע בהפחתת הנפיחות והדלקת בריאות.
האוויר הידראט הינו מרחיב סימפונות ארוך טווח המסייע בשמירת מעברי -פורמוטרול פומארט די

 ימה.לריאות פתוחים ומקל על הנש
 
 : קבוצות תרפויטיות  

 . יםסטרואידקורטיקופלוטיקאזון פרופיונאט: 
 .(בעל פעולה ממושכת) הידראט: בטא אגוניסט-פורמוטרול פומארט די

 
 . לפני השימוש בתרופה2
 אין להשתמש בתרופה אם: 



בים הנוספים אשר מכיל התכשיר (לרשימת אתה רגיש (אלרגי) לחומרים הפעילים או לכל אחד מהמרכי
 ).6, ראה סעיף הנוספיםהמרכיבים 

 
 
 אזהרות מיוחדות הנוגעות לשימוש בתרופה: 

 
 סובל או סבלת בעבר מ: אתה ספר לרופא אם  (ובמהלכו)בפלוטיפורם  לפני הטיפול

ידה במשקל, הזעת כוללים שיעול מתמשך עם ליחה דמית, חום, עייפות, חוסר תיאבון, ירהתסמינים -שחפת •
  לילה.

 , פטרייתי או אחר).נגיפיחיידקי, בדרכי הנשימה (בשקדים או זיהום  •
אי  ,aortic valve)בעיות בלב כגון: בעיות בזרימת הדם ללב או היצרות אחד ממסתמי הלב (המסתם הוותיני/ •

ות גדל, אי סדירות בפעימ, מצב בו שריר הלב מונפיחות בקרסוליים)או /(עלולה לגרום לקוצר נשימה ו ספיקת לב
 ).QTCהלב, או אם נאמר לך כי רישומי הלב שלך אינם נורמלים (הארכת מקטע 

 התרחבות לא רגילה של דופן כלי דם (מפרצת). •
כגון: כאב ראש, חולשה,  רנל (כולל מצב בו הוא נפגע כתוצאה מטיפול בסטרואידים)תפקוד לקוי של בלוטת האד •

או גידול של  חולי ן, ירידה במשקל, סחרחורת, לחץ דם נמוך, שלשול, תחושתעייפות, כאב בטן, חוסר תיאבו
 בלוטת האדרנל.

 כרתסו •
 לחץ דם גבוה •
 .שעשוי לגרום לתיאבון מוגבר, ירידה במשקל, הזעה)  תריסהפעילות יתר של בלוטת  •
 .סדיר) (יכולות לגרום לחולשת שרירים, פרפור או קצב לב לא פוטסיום) בדם(רמות נמוכות של אשלגן  •
 בעיות בכבד. •

 
 אזהרות נוספות:

, יש להודיע לרופא, שכן ייתכן ותצטרך תוספת טיפול מתח קיצוני, או מצוי במצב של ניתוחעומד לעבור  אתהאם  •
 .כדי לאזן את האסטמה שלך בסטרואידים

דית של אינו מיועד לטיפול בהתקף אסטמה פתאומי. יש לשמור בהישג יד משאף המיועד להקלה מי פלוטיפורם •
 התקפי אסטמה. 

 .אחרות ראיה בעיות או ראיה טשטוש חווה אתה אם לרופא לפנות יש •
 

 
 שימוש בילדים:

 .12 מתחת לגיל לילדים אינו מיועד  50/5השימוש בפלוטיפורם 
 .12 מתחת לגיל לילדים אינו מיועד  125/5 השימוש בפלוטיפורם
 .18מתחת לגיל גרים לילדים ומתבאינו מיועד  250/10השימוש בפלוטיפורם 

 
 

  בדיקות ומעקב:
 הרופא יעקוב אחר תסמיני האסטמה שלך ותגובתך לטיפול. •
 ייתכן ויהיה צורך במעקב צמוד יותר. - בחולי סוכרת •
 את רמות האשלגן בדם.במקרים מסויימים ייתכן והרופא יבדוק  •
 דילה.מומלץ לבצע מעקב ג -המשתמשים בתרופה לתקופה ממושכת  12בילדים מעל גיל  •
 
 

 תגובות בין תרופתיות:
כולל תרופות ללא מרשם ותוספי תזונה, ספר על  ,אם אתה לוקח או אם לקחת לאחרונה תרופות אחרות

 : במיוחד אם אתה לוקחכך לרופא או לרוקח. 
 

 



, בעיות בלב)ו לחץ דםתרופות ממשפחת חוסמי בטא כגון: אטנולול, פרופרנולול, סוטלול או מטופרולול (לטיפול ב •
 בטיפות עיניים לטיפול בגלאוקומה). למשל (המצוי טימולול 

 פול באסטמה ובעיות נשימה כגון: תיאופילין או אמינופילין. תרופות מסוימות לטי •
, אטנולול, תרופות המכילות אדרנלין או חומרים דומים (כולל תרופות בטא אגוניסטיות אחרות כגון סלבוטמול •

: אין להשתמש בתרופות בטא אגוניסטיות נוספות בעלות פעילות ממושכת בעת למטופרולול, פרופרנולול, טימולו
במשאף המיועד , יש להשתמש יהיאחת לשנ פלוטיפורם תמנבין במשאף. אם ישנה החמרה באסטמה  השימוש

 להקלה מידית של התקפי אסטמה. 
 בהצטברות נוזלים). אנטיהיסטמינים (לטיפול באלרגיה). תרופות משתנות (לטיפול בלחץ דם גבוה או   •
 .דיסופירמיד, פרוקאינאמידינידין, ק ,דיגוקסין בבעיות בלב כגון:תרופות לטיפול  •
תרופות לטיפול בבעיות נפשיות או בדיכאון כגון: נוגדי דיכאון טריציקלים (לדוגמא: אמיטריפטילין, אימיפרמין),  •

תרופות אלה אם נטלת גם ש ליידע את הרופא מונואמין אוקסידאז (לדוגמא: פנלזין, איזוקרבוקסאזיד). ימעכבי 
 השבועיים האחרונים. במהלך

 ת לטיפול בבעיות פסיכיאטריות (כגון פנותיאזינים, תרופות אנטיפסיכוטיות).  תרופו •
 תרופות אחרות המכילות סטרואידים. •
 תרופות נגד פטריות כגון: קטוקונאזול, איטרקונאזול.  •
, וייתכן שהרופא ירצה לעקוב אחר מצבך אם פלוטיפורםהשפעה של עלולות להגביר את ה מסוימותתרופות  •

לטיפול תרופות אלה כוללות בין היתר תרופות מסוימות  .לפלוטיפורםאתה נוטל תרופות אלה במקביל 
אטאזאנאביר, אינדינאביר, נלפינאביר,  כגון: ריטונאביר, לטיפול בזיהומים נגיפיים (כולל HIV-באיידס/נגד נגיף ה

 . קוביסיסטאט ,אבירסאקווינ
  .פוראזולידון ,מיציןותרופות אנטיביוטיות כגון: קלריתרומיצין, טליטר •
 לבודופה (לטיפול בפרקינסון),  •
 לבוטירוקסין (לטיפול בתת פעילות של בלוטת התריס),  •
 אוקסיטוצין (תרופה לזירוז לידה).  •
 ; פרוקארבאזין (לטיפול במחלת הודג'קין) •
   ).ניתוחים(המשמשים בחומרי הרדמה  •

 
 

 התייעץ עם הרופא. מוש בתרופה וצריכת אלכוהול: שי
 

 הריון והנקה:
 יש להיוועץ ברופא לפני השימוש בתרופה.או מניקה  מתכננת הריון חושבת שאת בהריון,בהריון,  אתאם 

 
 :נהיגה ושימוש במכונות

 לא סביר שתרופה זו תשפיע על יכולתך לנהוג או להשתמש במכונות.
 
 
 

  מהמרכיבים של התרופה:על חלק חשוב מידע 
 ) של אתנול (אלכוהול). שאיפהמנה מדודה למ"ג לכל  1מכיל כמויות קטנות ( פלוטיפורם •
סודיום . אם אתה משתמש בתכשיר נוסף המכיל גליקאטושל סודיום כרומ הקטנ תכמומכיל  פלוטיפורם •

  ., אפשר להשתמש בו כרגילגליקאטוכרומ
 
 

 פה?.  כיצד תשתמש בתרו 3
בנוגע  הוראות הרופא. עליך לבדוק עם הרופא או הרוקח אם אינך בטוחל בהתאםיש להשתמש תמיד 
 .למינון ואופן הטיפול

 הרופא ירשום את המנה הנדרשת לטיפול באסטמה שלך.יקבעו על ידי הרופא בלבד.  יהמינון ואופן הטיפול 
  .שאיפות בערב שתישאיפות בבוקר ו יתש :12במבוגרים ומתבגרים מעל גיל המינון המקובל בדרך כלל 

 



ילדים ל), אינו מיועד 250/10השימוש בפלוטיפורם במינון הגבוה ביותר (פלוטיפורם 
 .18מתחת לגיל  מתבגריםו
 

 .אין לעבור על המנה המומלצת
 תרופה זו מיועדת לשאיפה בלבד! שים לב! 

 
 הוראות השימוש:

מד . המשאף כולל (המשאף) פלסטיקמעטפת ך המצוי בתו לחץ,התרופה מצויה במיכל באריזת 
.  )1 ראה איור( , לאחר טעינתועוד נשארו במשאף מדודות לשאיפה שמראה כמה מנות מנות,

מנות מדודות הוא  50-מד המנות  מקודד לפי צבעים: הוא מתחיל כירוק; כשנשארות פחות מ
מד המנות סופר  .מנות מדודות הוא משתנה לאדום 30-ות פחות ממשתנה לצהוב; וכשנשאר

כאשר מד המנות מתקרב  .*5במרווחים של  0עד  60-, ומ10במרווחים של  60-ל 120-מטה מ
 המנות לאפס, עלייך לפנות לרופא, כדי לקבל מרשם למשאף חדש. אין להשתמש במשאף כשמד

 מורה על אפס. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 המשאף: הכנת
יש לטעון  ימים, 3-והמשאף לא היה בשימוש יותר מלפני השימוש במשאף בפעם הראשונה, או במידה  •

 הנכונה. המנהאותו, כדי להבטיח שהוא עובד כראוי ומשחרר את 
דקות,  30-יש להניח לו להתחמם בטמפרטורת החדר לאם המשאף נחשף לטמפרטורות מקפיאות,  •

 הנכונה. המנהכדי להבטיח שהוא עובד כראוי ומשחרר את , לטעון אותו כך-רואח
 

 את המשאף: לטעוןבכדי 
 יש להסיר את מכסה הפיה ולנער את המשאף היטב. •
 עלמטה לחיצות לחלל האוויר. לשחרור כל לחיצה יש ללחוץ כלפי  4יש לכוון את הפיה הרחק ממך ולשחרר  •

 מיכל התרופה. 
 

 השימוש במשאף:
או קשיים בנשימה, יש , צפצופים ,קוצר נשימהאתה מרגיש  במשאף, השימוש מהלךאם ב

היות שייתכן ותצטרך טיפול , בהקדם האפשרי ולפנות לרופאבפלוטיפורם משיך את השימוש לה
  .נוסף

 
 באיטיות: 5עד  2 יםיש לבצע את השלבים הבאים, תוך הקפדה על ביצוע שלב

 ובדוק שהמשאף נקי וללא אבק. ) 2(ראה איור הסר את מכסה הפיה  .1
כדי להבטיח אחידות בתכולת , דה לשאיפהודמ כמותל כיש לנער את המשאף מיד לפני השחרור של  .2

 .משאףה
 .ככל יכולתךנשיפה איטית ועמוקה שב זקוף או עמוד. נשוף החוצה  .3

מ

מעט

מ

מ

איו

  



הפיה והאצבע המורה בראש  המשאף תחתעם האגודל בבסיס  בצורה אנכית וישרההחזק את המשאף  .4
 ).3 (ראה איור. אין לנשוך את הפיה לתוך הפה תוך הידוק השפתיים סביבהאת הפיה  . הכנסהמשאף

כמות לשחרר  בכדי מיכל התרופהובו זמנית לחץ מטה על  דרך הפהשאף עמוק ובאיטיות פנימה  .5
 .שניות) 5עד  4 -מה (באופן אידיאלי למשך כשאיפה עמוקה פנישאיפה. המשך לשאוף מדודה אחת ל

(באופן ל המשך להחזיק את נשימתך ככל שתוכ תוך כדי החזקת נשימתך. מפיך פיית המשאףהוצא את  .6
 אין לנשוף לתוך המשאף.באיטיות. החוצה שניות). ונשוף  10-לי לכאיאיד

למשך כחצי דקה  בצורה אנכית וישרההחזק את המשאף להוצאת הכמות המדודה לשאיפה השניה,  .7
 .6עד  2על שלבים ואז חזור 

 החזר את מכסה הפיה למקומו. .8
 

 

 
 
 

 אתה יכול להתאמן בשימוש מול מראה.
או סביב פיך,  יוצא מחלקו העליון של המשאף "רסס " מעל המשאףאדים"רואה אם אתה 

כשאתה משתמש במשאף, ייתכן שלא שאפת את התרופה כראוי. קח מנה נוספת, תוך חזרה על 
 ואילך. 2-השלבים מ

 
רום יכולות לתפעולות אלה  ., לגרגר עם מים או לצחצח שינייםהפהיש לשטוף את , לאחר השימוש במשאף •

 .כאבים בפה ובגרון או צרידותלהתפתחות פטרת,  כוןחתת הסילהפ
האצבעות  2בשתי ידיים, ולהניח את  ףאם ידייך חלשות, ייתכן ויהיה לך נוח יותר להחזיק את המשא •

 האגודלים על בסיס המשאף. 2 ואת מיכל התרופההמורות על 
 .)Plus AeroChamber( ניתן להשתמש בספייסר, בהתייעצות עם הרופא או הרוקחובמידת הצורך,  •

 
 ניקוי המשאף:

 יש לנקות את המשאף פעם בשבוע ולהקפיד על הוראות הניקוי:
 .הפלסטיק ממעטפת מיכל התרופהאת  אל תוציאהסר את מכסה הפיה.  •
 שו.מטלית יבשה ונקיה או טיהפלסטיק עם  מעטפתאת והפיה נקה את הצד הפנימי והחיצוני של  •
 את מכסה הפיה.החזר  •
 מים.ת מיכל המתכת במגע עם א אהביאין ל •

 
 

 להתייעצות. , פנה לרופא השתמשת במינון גבוה יותר נטלת מנת יתר אם
רופא פנה מיד לאו בלע ממנה, או אם ילד השתמש בתרופה  יתראם מופיעים תסמינים חמורים של מינון 

יתר  ך. תסמיני מנתקבלת עזרה רפואית. יש להביא את אריזת התרופה איתאו לחדר מיון של בית חולים ל
יובש כאב חמור בחזה, לחץ דם גבוה או נמוך, כאב ראש, התכווצות שרירים, קשיי שינה, עצבנות, כוללים: 

פות, תחושת חולי והרגשה כללית רעה. יפה, אובדן תיאבון, עוויתות, פרכוסים, רעד, סחרור, עילפון, עיב
עליה או ירידה בכמות  נמוכה בדם, אשלגןת מרירידה בקצב פעימות הלב,  ושינוייםהפרעות  נו גםייתכ

משקל, ירידה ברמת ההכרה (יכול להתבטא בבלבול ירידה ב, ות, הקאותהסוכר בדם, כאב בטן, בחיל
 וישנוניות).



היות שמנות  , לאורך תקופה ממושכת, יש להתייעץ עם הרופאמהמומלץאם השתמשת במנה גבוהה 
ים הסטרואידים שנוצרים באופן רגיל בגופך (ראה סעיף מונהורכמות הגבוהות, עלולות לגרום לירידה ב

 ).'תופעות לוואי'
מנה למיד כשנזכרת. אם הגיע הזמן  לקחת את המנהיש בזמן הקצוב,  במשאףאם שכחת להשתמש 

 כדי לפצות על המנה שנשכחה. מנה כפולההבאה, דלג על המנה שנשכחה. אין לקחת 
 רופא.יש להתמיד בטיפול כפי שהומלץ על ידי ה

 הטיפול בתרופה ללא התייעצות עם הרופא או הרוקח. את גם אם חל שיפור במצב בריאותך, אין להפסיק 
ש במשאף כל יום, לפי הוראות הרופא : חשוב להקפיד על שימואם אתה מפסיק את נטילת התרופה

עץ עם , התייבמשאףבכדי לשלוט באסטמה, אפילו אם אתה מרגיש טוב. אם ברצונך להפסיק להשתמש 
על מנת שלא  על ידי הורדה הדרגתית של המינון רך כללהרופא. הרופא יחליט על הדרך לעשות זאת, בד

 ייגרם התקף אסטמה.
שהינך משתמש בתרופה. הרכב  בכל פעםך! בדוק התווית והמנה תרופות בחושאו להשתמש באין ליטול 

 משקפיים אם הינך זקוק להם.
 קח.מוש בתרופה, היוועץ ברופא או ברואם יש לך שאלות נוספות בנוגע לשי

 
 . תופעות לוואי4

עלול לגרום לתופעות לוואי בחלק מהמשתמשים. אל תיבהל  כמו בכל תרופה, השימוש בפלוטיפורם
 כההנמו הלמקרא רשימת תופעות הלוואי. יתכן ולא תסבול מאף אחת מהן. הרופא ירשום לך את המנ

 עות לוואי. י להוריד את הסיכוי לתופלטיפול באסטמה שלך, בכד תביותר ההכרחי
 בהופיע התופעות הבאות:פנה לרופא מיד 

התנפחות  תסמינים של תגובה אלרגית כוללים:תגובה אלרגית חמורה היא נדירה.  תגובה אלרגית. •
לה המערבים פתאומית של העפעפיים, הפנים, הגרון, הלשון או השפתיים, פריחה או גירוד (במיוחד כא

צפצופים או הגברת העילפון, שינוי פתאומי בדפוס הנשימה (כגון , סחרור), סחרחורת, את הגוף כולו
 נשימה).הקוצר 

  .אחרות ראיה בעיות או ראיה טשטוש •
הגברת אם מיד לאחר השימוש בפלוטיפורם אתה חש  ופנה לרופא, הפסק להשתמש במשאף

הם אתה זקוק השתמש במשאף שיש לך למקרים ב . במקרה זהנשימהההצפצופים וקוצר 
 .מיד ופנה לרופא להקלה מידית

 תופעות לוואי נוספות:
 ):1,000משתמשים מתוך  1-10מופיעות ב תופעות לוואי שאינן שכיחות (

 החמרת האסטמה. •
שינויים  שינה;קשיים בשינה, נדודי  ;סחרחורת );פלפיטציותחזקות (דפיקות לב לא רגילות או  ,רעד ,כאב ראש •

  .פריחה ;גרון כואב או מגורה ,פהב ; יובשבקול, קול צרוד
 

 ):10,000משתמשים מתוך  1-10מופיעות ב תופעות לוואי נדירות  (
ותצטרך לבדוק את רמות הסוכר לעיתים תכופות  , ייתכןאתה סובל מסוכרתאם עליה ברמת הסוכר בדם.  •

 יותר ולהתאים את הטיפול בסוכרת. ייתכן והרופא יבצע מעקב תכוף יותר.
 ;כאב בחזה הקשור במחלת לב ;דפיקות לב מהירות ;דלקת הסינוסים (סינוסיטיס) ;ובגרוןפטרת בפה  •

 תחושת סחרור; טעםחוש השינויים ב ;הפרעות בעיכול ;שלשול ;שיעול או קוצר נשימה ;התכווצויות שרירים
שה ת חולתחוש ;לחץ דם גבוה גרד בעור; ;פריחה ;אי שקט ;שינה יקשי אוחלומות בלתי רגילים (ורטיגו); 

 . (בצקת) התנפחות הידיים, כפות הרגליים או הקרסוליים; בלתי רגילה
 

  ):נקבעה טרם ששכיחותן תופעות(ידועה  אינה ששכיחותן לוואי תופעות
בעיות שינה, תחושת דאגה או דיכאון, תוקפנות, חרדה, חוסר מנוחה, עצבנות, התרגשות  ראייה מטושטשת, •

 ים) . ה גדולה יותר בילד(שכיחות תופעות אל יתר, רגזנות
(עלול לגרום  םבד נמוכותאשלגן הרמות ירידה ב :התופעות הבאות קשורות לשימוש בפורמוטרול פומארט •

ברישום לב, רמה גבוהה של חומצה לקטית  QTC, הארכת מקטע )לחולשת שרירים, עוויתות, קצב לב לא רגיל
 , כאבי שרירים.בחילותבדם, 

ורמאלי של הורמונים סטרואידים בגוף, במיוחד עלול להשפיע על הייצור הנ השימוש בסטרואידים בשאיפה, •
פעות כוללות: שינוי בצפיפות העצמות (דילול עצם), קטרקט, גלאוקומה בשימוש במינון גבוה לאורך זמן. התו



ילה בקצב הגד האטהעליה בסיכון להידבק בזיהומים,  ;העורהידקקות או  חבורות בעור(עליה בלחץ תוך עיני), 
ם ומתבגרים, פנים עגולות ("פני ירח"), השפעה על בלוטת האדרנל (בלוטה הממוקמת בקרבת הכליות) בילדי

משקל, כאב ראש, ירידה ברמת ל: חולשה, עייפות, קושי להתמודד עם מצבי לחץ, כאב בטן, איבוד תיאבון, שגו
 , פרכוסים.ות, הקאותסחרחורת, לחץ דם נמוך מאוד, שלשול, בחיל

 בטבליות שימושאשר במ בשאיפה בסטרואידים בשימושלקרות  יותר נמוכה סבירותאלה  ותתופעל
 .סטרואידים

הופיעה תופעת לוואי, אם אחת מתופעות הלוואי מחמירה, או כאשר אתה סובל מתופעת לוואי שלא אם 
  צוינה בעלון, עליך להתייעץ עם הרופא.

 לוואי תופעות על דיווח" הקישור על לחיצה עותבאמצ הבריאות למשרד לוואי תופעות על לדווח ניתן
 המפנה  (www.health.gov.il) הבריאות משרד אתר של הבית בדף שנמצא "תרופתי טיפול עקב

 : לקישור כניסה י"ע או ,לוואי תופעות על לדיווח המקוון לטופס
https://sideeffects.health.gov.il 

 
 

 . איך לאחסן את התרופה? 5
של וטווח ראיתם ופה אחרת יש לשמור במקום סגור מחוץ להישג ידם ופה זו וכל תרמנע הרעלה! תר

 תינוקות ועל ידי כך תמנע הרעלה. אל תגרום להקאה ללא הוראה מפורשת מהרופא. ילדים ו/או
 המופיע על גבי האריזה. תאריך התפוגה מתייחס exp. date)אין להשתמש בתרופה אחרי תאריך התפוגה ( •

 של אותו חודש.ליום האחרון 
 .. אין לאחסן במקרר או להקפיאC25°-מתחת ללאחסן יש תנאי איחסון:  •
דקות, ולטעון  30-ת מקפיאות, יש להניח לו להתחמם בטמפרטורת החדר לואם המשאף נחשף לטמפרטור •

 ).'כיצד תשתמש בתרופה' 3אותו לפני השימוש (ראה סעיף 
מראה את  מד המנותהאלומיניום, או אם  משקיק ר הוצאת המשאףחודשים לאח 3-אין להשתמש יותר מ •

 " (אפס).0הסיפרה "
אין לנקב, לשבור או לשרוף את  לכן בלחץמכיל נוזל  מיכל התרופה. C  50°אין לחשוף לטמפרטורות העולות על •

 המיכל אפילו כשהוא נראה ריק.
 

 . מידע נוסף6
 :הבאים מרכיביםנוסף על החומרים הפעילים התכשיר מכיל גם את ה  •

Sodium cromoglicate, ethanol, hydrofluoroalkane (HFA 227)  
 

 ?כיצד נראית התרופה ומה תוכן האריזה •
לבן בצבעים פלסטיק  מעטפתמצוי בתוך ה ,לבןתרחיף  המכיל מיכל התרופהאת המשאף כולל 

 הינו אפור בהיר.ואפור. מכסה הפיה 
 .שאיפות 120כל משאף מכיל 

 . בכל אריזה משאף אחד
 

 0191003, ירושלים 405מעבדות רפא בע"מ, ת.ד.  ל הרישום:עב
 , צ'שייר, אנגליהבע"מ HCרסיפארם  היצרן:

 
  מספר רישום התרופה בפנקס התרופות הממלכתי במשרד הבריאות:

 
 

 150 62 33812:  50/5פלוטיפורם 
   150 63 33813: 125/5פלוטיפורם 
 150 64 33814:  250/10פלוטיפורם 

 
 

 בהתאם להנחיות משרד הבריאות  2021ואר נערך בינ
 לשם הפשטות והקלת הקריאה עלון זה נוסח בלשון זכר, אך התרופה מיועדת לשני המינים.



Summary of Product Characteristics 
 
 
 
1 NAME OF THE MEDICINAL PRODUCT  
 
Flutiform 50 /5   
Flutiform 125 /5   
Flutiform 250 /10   
Pressurised suspension for inhalation 
 
2 QUALITATIVE AND QUANTITATIVE COMPOSITION 
 

Each metered dose (ex-valve) contains: 
 
• 50 micrograms of fluticasone propionate and 5 micrograms of formoterol fumarate 
dihydrate.  This is equivalent to a delivered dose (ex-actuator) of approximately 
46 micrograms of fluticasone propionate and 4.5 micrograms of formoterol fumarate 
dihydrate. 
• 125 micrograms of fluticasone propionate and 5 micrograms of formoterol fumarate 
dihydrate.  This is equivalent to a delivered dose (ex-actuator) of approximately 
115 micrograms of fluticasone propionate and 4.5 micrograms of formoterol fumarate 
dihydrate. 
• 250 micrograms of fluticasone propionate and 10 micrograms of formoterol fumarate 
dihydrate.  This is equivalent to a delivered dose (ex-actuator) of approximately 
230 micrograms of fluticasone propionate and 9.0 micrograms of formoterol fumarate 
dihydrate. 
 
For the full list of excipients, see section 6.1. 

 
 

3 PHARMACEUTICAL FORM 
 

Pressurised inhalation, suspension 
 
The canister contains white to off white liquid suspension.  The canister is in a white 
actuator with a grey integrated dose indicator and a light grey mouthpiece cover. 
 

 
4 CLINICAL PARTICULARS 

 
4.1 Therapeutic indications 

 
 
 



The regular treatment of asthma where use of a combination product (an inhaled 
corticosteroid and a  
long – acting β2 agonist) is appropriate: 

• For patients not adequately controlled with inhaled corticosteroids and ‘as required’ 
inhaled  
short -acting β2 agonist. 
Or 
• For patients already adequately controlled on both an inhaled corticosteroid and a long-
acting β2 agonist. 
 
 
 
 
 

 
4.2 Posology and method of administration 
 

Posology 
 
For inhalation use. 
Patients will need to be trained on the use of the inhaler and their asthma should be 
regularly reassessed by a doctor, so that the strength of flutiform inhaler they are 
receiving remains optimal and is only changed on medical advice.  The dose should be 
titrated to the lowest dose at which effective control of symptoms is maintained. Once 
control of asthma is achieved with the lowest strength of flutiform inhaler 
administered twice daily treatment should be reviewed and consideration given as to 
whether patients should be stepped down to an inhaled corticosteroid alone.  As a 
general principle the dose should be titrated to the lowest dose at which effective control 
of symptoms is maintained.  Regular review of patients as treatment is stepped down is 
extremely important. 
 
There are no data available for use of flutiform inhaler in patients with COPD.  
flutiform inhaler should not be used in patients with COPD. 
 
Patients should be given the strength of flutiform inhaler containing the appropriate 
fluticasone propionate dosage for the severity of their disease. Note: flutiform 
50 microgram/5 microgram per actuation, strength is not appropriate in adults and 
adolescents with severe asthma. Prescribers should be aware that, in patients with 
asthma, fluticasone propionate is as effective as some other inhaled steroids when 
administered at approximately half the total daily dose (in micrograms).  If an individual 
patient should require doses outside the recommended dose regimens, appropriate doses 
of the β2 agonist and the inhaled corticosteroid in separate inhalers, or appropriate doses 
of the inhaled corticosteroid alone, should be prescribed. 
 
flutiform inhaler is delivered by a press-and-breathe pressurised metered dose inhaler 
(pMDI) which also contains an integrated dose indicator.  Each inhaler will provide at least 
120 actuations (60 doses). 



 
 
flutiform 50 /5 inhaler – only 
 
Recommended dose for adults and adolescents aged 12 years and above: 
flutiform 50 /5  inhaler - two inhalations (puffs) twice daily normally taken in the morning 
and in the evening. 
 
If the patient’s asthma remains poorly controlled the total daily dose of the inhaled 
corticosteroid can be increased by administering a higher strength of this combination 
product – i.e.  
flutiform 125 /5  inhaler - two inhalations (puffs) twice daily. 
 
For adults only: 
The total daily dose can be further increased if asthma still remains poorly controlled by 
administering the highest strength of this combination product – i.e. flutiform 250 
/10  inhaler - two inhalations (puffs) twice daily.  This highest strength is for use in adults 
only, it should not be used in adolescents aged 12 years and above. 
 
Children under 12 years: 
Experience in children under the age of 12 years is limited (see sections 4.4, 4.8, 5.1 & 
5.3).  flutiform inhaler in any strength is not recommended for use in children less than 
12 years of age; flutiform inhaler should not be used in this young age group. 
 
 
flutiform 125 /5 inhaler – only 
 
Recommended dose for adults and adolescents aged 12 years and above: 
flutiform 125 /5 inhaler - two inhalations (puffs) twice daily normally taken in the morning 
and in the evening. 
 
Patients may be transferred to the lowest strength of this combination product i.e. 
flutiform 50 /5 inhaler if their asthma is adequately controlled. A patient’s dose should be 
titrated to the lowest dose at which effective control of symptoms is maintained. 
 
For adults only: 
The total daily dose can be further increased if asthma remains poorly controlled by 
administering the highest strength of this combination product – i.e. flutiform 250 
/10  inhaler - two inhalations (puffs) twice daily. This highest strength is for use in adults 
only; it should not be used in adolescents aged 12 years and above. 
 
Children under 12 years: 
No data are available for this strength of flutiform inhaler in children.  Experience in 
children under the age of 12 years is limited (see sections 4.4, 4.8, 5.1 & 5.3).  flutiform 
inhaler in any strength is not recommended for use in children less than 12 years of age; 
flutiform inhaler should not be used in this young age group. 
 
 



flutiform 250 /10 inhaler – only 
 
Recommended dose for adults: 
flutiform 250 /10  inhaler - two inhalations (puffs) twice daily normally taken in the 
morning and in the evening. 
 
Patients may be transferred to a lower strength of this combination product i.e. flutiform 
125 /5 inhaler or ultimately flutiform 50 /5 inhaler if their asthma is adequately 
controlled. A patient’s dose should be titrated to the lowest dose at which effective 
control of symptoms is maintained. 
 
Adolescents under 18 years and children: 
No data are available for this strength of flutiform inhaler in children or adolescents.  
Experience in children is limited (see sections 4.4, 4.8, 5.1 & 5.3).  flutiform inhaler in any 
strength is not recommended for use in children less than 12 years of age; flutiform 
inhaler should not be used in this young age group. 
 
flutiform 250 /10  inhaler should not be used in adolescents. However there are lower 
strengths available i.e. 50 microgram/5 microgram per actuation or 125 
microgram/5 microgram per actuation which may be used in adolescents. 
 
 
flutiform inhaler - all strengths 
 
 
Special patient groups: 
There is no need to adjust the dose in elderly patients. 
 
There are no data available for use of flutiform inhaler in patients with hepatic or renal 
impairment (see section 5.2).  These patients should be regularly monitored by a 
physician to ensure titration to the lowest dose at which effective control of symptoms is 
maintained.  As the fractions of fluticasone and formoterol which reach systemic 
circulation are primarily eliminated via hepatic metabolism, an increased exposure can be 
expected in patients with severe hepatic impairment.  
 
General information: 
Inhaled corticosteroids alone are the first line of treatment for most patients.  flutiform 
inhaler is not intended for the initial treatment of mild asthma.  For patients with severe 
asthma the inhaled corticosteroid therapy should be established before prescribing a 
fixed-dose combination product. 
 
Patients should be made aware that flutiform inhaler must be used daily for optimum 
benefit, even when asymptomatic.  
 
Patients using flutiform inhaler should not use additional long-acting β2 agonists for any 
reason.  If asthma symptoms arise in the period between doses, an inhaled, short-acting 
β2 agonist should be taken for immediate relief. 
 



For patients who are currently receiving medium to high doses of inhaled corticosteroid 
therapy, and whose disease severity clearly warrants treatment with two maintenance 
therapies, the recommended starting dose is two inhalations twice daily of flutiform 125 
/5  inhaler.  
 
Use of a spacer device with flutiform inhaler is recommended in patients who find it 
difficult to synchronise aerosol actuation with inspiration of breath. The AeroChamber 
Plus® is the only spacer device recommended for use with flutiform inhaler. 
 
Patients should be instructed in the proper use and care of their inhaler and spacer and 
their technique checked to ensure optimum delivery of the inhaled drug to the lungs. 
 
Re-titration to the lowest effective dose should always follow the introduction of a spacer 
device. 
 
Method of administration 
 
For inhalation use. 
 
To ensure proper administration of the drug, the patient should be shown how to use the 
inhaler correctly by a physician or other health professionals.  The correct use of the 
pressurised metered dose inhaler (pMDI) is essential for successful treatment.  The 
patient should be advised to read the Patient Information Leaflet carefully and follow the 
instructions for use and pictograms in the leaflet. 
 
The actuator has an integrated counter which counts down the number of actuations 
(puffs) remaining.  This counter is also colour coded.  It starts off green then, when there 
are less than 50 puffs (actuations) left it changes to yellow and when there are less than 
30 puffs (actuations) left it changes to red.  The counter counts down from 120 to 60 in 
intervals of 10, and from 60 to 0 in intervals of 5. When this is getting near to zero the 
patient should be advised to contact their prescriber for a replacement inhaler. The 
inhaler must not be used after the dose indicator reads “0”. 
 
Priming the inhaler 
Before using the inhaler for the first time, or if the inhaler has not been used for 3 days or 
more, or after exposure to freezing or refrigerated conditions (see section 6.4) the inhaler 
must be primed before use: 
• Remove the mouthpiece cover and shake the inhaler well. 
• Actuate (puff) the inhaler whilst pointing it away from the face.  This step must be 
performed  4 times. 
• The inhaler should always be shaken immediately before use. 
 
Whenever possible patients should stand or sit in an upright position when inhaling from 
the inhaler. 
 
Steps to follow when using the inhaler: 

1. Remove the mouthpiece cover and check that the mouthpiece is clean, and free from dust 
and dirt.   



2. The inhaler should be shaken immediately before releasing each actuation (puff) to ensure 
that the contents of the inhaler are evenly mixed. 

3. Breathe out as far as is comfortable and as slowly and deeply as possible. 
4. Hold the canister vertically with its body upwards and put the lips around the mouthpiece.  

Hold the inhaler upright with a thumb(s) on the base of the mouthpiece and a forefinger  
 /index finger(s) on the top of the inhaler. Do not bite the mouthpiece. 

5. Breathe in slowly and deeply through the mouth. After starting to breathe in press down on 
the top of the inhaler to release one actuation (puff) and continue to breathe in steadily and 
deeply (optimally for about 4-5 seconds). 

6. While holding breath, remove the inhaler from mouth.  Patients should continue to hold 
their breath for as long as is comfortable (optimally about 10 seconds), then breathe out 
slowly. Do not breathe out into the inhaler. 

7. For the second actuation (puff), keep the inhaler in a vertical position for about half a 
minute, and then repeat steps 2 to 6. 

8. After use, replace the mouthpiece cover. 
 

IMPORTANT: Do not perform steps 2 to 6 too quickly. 
 
Patients may be advised to practise their technique in front of a mirror.  If a mist appears 
following inhalation, either from the inhaler or from the sides of the mouth, the 
procedure should be repeated from step 2. 
 
For patients with weak hands, it may be easier to hold the inhaler with both hands.  
Therefore the index fingers should be placed on the top of the inhaler canister and both 
thumbs on the base of the inhaler. 
 
Patients should rinse their mouth, gargle with water or brush the teeth after inhaling and 
spit out the residue to minimise the risk of oral candidiasis or dysphonia. 
 
Cleaning: 
Patients should be advised to read the Patient Information Leaflet carefully for cleaning 
instructions: 
The inhaler should be cleaned once a week. 
• Remove the mouthpiece cover. 
• Do not remove the canister from the plastic casing. 
• Wipe the inside and outside of the mouthpiece and the plastic casing with a dry cloth or 
 tissue. 
• Replace the mouthpiece cover in the correct orientation. 
• Do not put the metal canister into water. 

 
If a patient requires an AeroChamber Plus® spacer device then they must be advised to 
read the instructions provided by the manufacturer to ensure they use it and clean and 
maintain it properly. 
 

4.3 Contraindications 
 
Hypersensitivity to the active substances or to any of the excipients listed in section 6.1. 



 
4.4 Special warnings and precautions for use 
 
 

flutiform 50 /5 and flutiform 125 /5 inhaler are indicated in adults and adolescents aged 
12 years and above. 
flutiform 250 /10 inhaler is indicated in adults only. 

 
The management of asthma should normally follow a stepwise programme and patients’ 
responses should be monitored clinically and by lung function tests. 
 
flutiform inhaler should not be used to treat acute asthma symptoms for which a fast and 
short-acting bronchodilator is required.  Patients should be advised to have their medicine 
to be used for relief in an acute asthma attack available at all times. 
 
The prophylactic use of flutiform inhaler in exercise-induced asthma has not been 
studied.  For such use, a separate rapid-acting bronchodilator should be considered. 
 
Patients should be reminded to take their flutiform inhaler maintenance dose as 
prescribed, even when asymptomatic. 
 
Patients should not be initiated on flutiform inhaler during an exacerbation, or if they 
have significantly worsening or acutely deteriorating asthma. 
 
Serious asthma-related adverse events and exacerbations may occur during treatment 
with flutiform inhaler.  Patients should be asked to continue treatment but to seek 
medical advice if asthma symptoms remain uncontrolled or worsen after initiation on 
flutiform inhaler. 
 
flutiform inhaler should not be used as the first treatment for asthma. 
 
If increasing use of short-acting bronchodilators to relieve asthma is required, if short-
acting bronchodilators become less effective, or ineffective or if asthma symptoms 
persist, the patient should be reviewed by their doctor as soon as possible as any of these 
may indicate a deterioration in asthma control and their treatment may need to be 
changed.  
 
Sudden and progressive deterioration in control of asthma is potentially life-threatening 
and the patient should undergo urgent medical assessment.  Consideration should be 
given to increasing corticosteroid therapy. The patient should also be medically reviewed 
when the current dosage of flutiform inhaler has failed to give adequate control of 
asthma. Consideration should be given to additional corticosteroid therapies. 
 
Once asthma symptoms are controlled, consideration may be given to gradually reducing 
the dose of flutiform inhaler.  Regular review of patients as treatment is stepped down is 
important. The lowest effective dose of flutiform inhaler should be used (see section 4.2). 
 



Treatment with flutiform inhaler should not be stopped abruptly in patients with asthma 
due to risk of exacerbation.  Therapy should be down-titrated under the supervision of a 
prescriber. 
 
An exacerbation of the clinical symptoms of asthma may be due to an acute respiratory 
tract bacterial infection and treatment may require appropriate antibiotics, increased 
inhaled corticosteroids and a short course of oral corticosteroids.  A rapid-acting inhaled 
bronchodilator should be used as rescue medication.  As with all inhaled medication 
containing corticosteroids, flutiform inhaler should be administered with caution in 
patients with pulmonary tuberculosis, quiescent tuberculosis or patients with fungal, viral 
or other infections of the airway.  Any such infections must always be adequately treated 
if flutiform inhaler is being used. 
 
flutiform inhaler should be used with caution in patients with thyrotoxicosis, 
phaeochromocytoma, diabetes mellitus, uncorrected hypokalaemia or patients 
predisposed to low levels of serum potassium, hypertrophic obstructive cardiomyopathy, 
idiopathic subvalvular aortic stenosis, severe hypertension, aneurysm or other severe 
cardiovascular disorders, such as ischaemic heart disease, cardiac arrhythmias or severe 
heart failure. 
 
Potentially serious hypokalaemia may result from high doses of β2 agonists.  Concomitant 
treatment of β2 agonists with drugs which can induce hypokalaemia or potentiate a 
hypokalaemic effect, e.g. xanthine derivatives, steroids and diuretics, may add to a 
possible hypokalaemic effect of the β2 agonist.  Particular caution is recommended in 
unstable asthma with variable use of rescue bronchodilators, in acute severe asthma as 
the associated risk may be augmented by hypoxia and in other conditions when the 
likelihood for hypokalaemia adverse effects is increased. It is recommended that serum 
potassium levels are monitored during these circumstances.  
 
Caution must be observed when treating patients with existing prolongation of the QTc 
interval. Formoterol itself may induce prolongation of the QTc interval. 
 
As for all β2 agonists, additional blood sugar controls should be considered in diabetic 
patients. 
 
Care should be taken when transferring patients to flutiform inhaler therapy, particularly 
if there is any reason to suppose that adrenal function is impaired from previous systemic 
steroid therapy. 
 
As with other inhalation therapy paradoxical bronchospasm may occur with an immediate 
increase in wheezing and shortness of breath after dosing.  Paradoxical bronchospasm 
responds to a rapid-acting inhaled bronchodilator and should be treated straight away.  
flutiform inhaler should be discontinued immediately, the patient assessed and 
alternative therapy instituted if necessary. 
 
Visual disturbance may be reported with systemic and topical corticosteroid use. If a 
patient presents with symptoms such as blurred vision or other visual disturbances, the 
patient should be considered for referral to an ophthalmologist for evaluation of possible 



causes which may include cataract, glaucoma or rare diseases such as central serous 
chorioretinopathy (CSCR) which have been reported after use of systemic and topical 
corticosteroids. 
 
 
Systemic effects may occur with any inhaled corticosteroid, particularly at high doses 
prescribed for long periods. These effects are much less likely to occur than with oral 
corticosteroids. Possible systemic effects include Cushing's syndrome, Cushingoid 
features, adrenal suppression, growth retardation in children and adolescents, decrease 
in bone mineral density, cataract glaucoma and more rarely, a range of psychological or 
behavioural effects including psychomotor hyperactivity, sleep disorders, anxiety, 
depression or aggression (particularly in children).  It is important, therefore, that the 
patient is reviewed regularly and the dose of inhaled corticosteroid is reduced to the 
lowest dose at which effective control of asthma is maintained. 
 
Prolonged treatment of patients with high doses of inhaled corticosteroids may result in 
adrenal suppression and acute adrenal crisis. Children and adolescents <16 years taking 
high doses of fluticasone propionate (typically ≥ 1000 micrograms/day) may be at 
particular risk.  Very rare cases of adrenal suppression and acute adrenal crisis have also 
been described with doses of fluticasone propionate between 500 and less than 
1000 micrograms.  Situations, which could potentially trigger acute adrenal crisis include 
trauma, surgery, infection or any rapid reduction in dosage.  Presenting symptoms are 
typically vague and may include anorexia, abdominal pain, weight loss, tiredness, 
headache, nausea, vomiting, hypotension, decreased level of consciousness, 
hypoglycaemia, and seizures.  Additional systemic corticosteroid treatment should be 
considered during periods of stress or elective surgery. 
 
The benefits of inhaled fluticasone propionate therapy should minimise the need for oral 
steroids, but patients transferring from oral steroids may remain at risk of impaired 
adrenal reserve for a considerable time.  Patients who have required high dose 
emergency corticosteroid therapy in the past may also be at risk.  This possibility of 
residual impairment should always be borne in mind in emergency and elective situations 
likely to produce stress, and appropriate corticosteroid treatment must be considered. 
The extent of the adrenal impairment may require specialist advice before elective 
procedures.  In situations of possible impaired adrenal function hypothalamic pituitary 
adrenocortical (HPA) axis function should be monitored regularly. 
 
There is an increased risk of systemic side effects when combining fluticasone propionate 
with potent CYP3A4 inhibitors (see section 4.5). 
 
The patient should be made aware that this fixed-dose combination inhaler is a 
prophylactic therapy and as such has to be used regularly even when asymptomatic for 
optimum benefit. 
 
Use of a spacer device may lead to a possible increase in pulmonary deposition and a 
potential increase in systemic absorption and systemic adverse events. 
 



As the fractions of fluticasone and formoterol which reach systemic circulation are 
primarily eliminated via hepatic metabolism, an increased exposure can be expected in 
patients with severe hepatic impairment. 
 
Patients should be advised that flutiform inhaler contains a very small amount of ethanol 
(approximately 1.00 mg per actuation); however this amount of ethanol is negligible and 
does not pose a risk to patients.  
 
Paediatric population 
It is recommended that the height of children receiving prolonged treatment with inhaled 
corticosteroids is regularly monitored.  If growth is slowed, therapy should be reviewed 
with the aim of reducing the dose of inhaled corticosteroid, if possible, to the lowest dose 
at which effective control of asthma is maintained.  In addition, consideration should be 
given to referring the patient to a paediatric respiratory specialist. 
 
Possible systemic effects as reported for the individual components of flutiform inhaler 
include Cushing's syndrome, Cushingoid features, adrenal suppression and growth 
retardation in children and adolescents. Children may also experience anxiety, sleep 
disorders and behavioural changes, including hyperactivity and irritability (see section 4.8) 
Only limited data are available in respect of the use of flutiform inhaler in children 
under 12 years of age. flutiform inhaler is NOT recommended for use in children under 
12 years of age until further data become available. 

 
4.5 Interaction with other medicinal products and other forms of interaction 

 
No formal drug interaction studies have been performed with flutiform inhaler. 
 
flutiform inhaler contains sodium cromoglicate at non-pharmacological levels.  Patients 
should not discontinue any cromoglicate containing medication. 
  
Fluticasone propionate, an individual component of flutiform inhaler, is a substrate of CYP 
3A4.  The effects of short-term co-administration of strong Co-treatment with CYP 3A 
inhibitors (e.g. ritonavir, atazanavir, clarithromycin, indinavir, itraconazole, nelfinavir, 
saquinavir, ketoconazole, telithromycin, cobicistat) together with flutiform inhaler is of 
minor clinical relevance, but caution needs to be taken in long-term treatment and is 
expected to increase the risk of systemic side-effects. The combination  with such drugs 
should be avoided if possible. Particularly co-medication of ritonavir should be avoided 
unless the benefit outweighs the increased risk of systemic corticosteroid side-effects, in 
which case patients should be monitored for systemic corticosteroid side-effects.  
Information about this interaction is lacking for inhaled fluticasone propionate, but a 
marked increase in fluticasone propionate plasma levels is expected.  Cases of Cushing's 
syndrome and adrenal suppression have been reported. 
 
 
The ECG changes and/or hypokalaemia that may result from the administration of 
non-potassium sparing diuretics (such as loop or thiazide diuretics) can be acutely 
worsened by β agonists, especially when the recommended dose of the β agonist is 
exceeded.  Although the clinical significance of these effects is not known, caution is 



advised in the co-administration of a β agonist with non-potassium sparing diuretics. 
Xanthine derivates and glucocorticosteroids may add to a possible hypokalaemic effect of 
the β agonists. 
 
In addition L-Dopa, L-thyroxine, oxytocin and alcohol can impair cardiac tolerance towards  
β2 sympathomimetics. 
 
Concomitant treatment with monoamine oxidase inhibitors, including agents with similar 
properties such as furazolidone and procarbazine, may precipitate hypertensive reactions. 
 
There is an elevated risk of arrhythmias in patients receiving concomitant anaesthesia 
with halogenated hydrocarbons. 
 
Concomitant use of other β adrenergic drugs can have a potentially additive effect. 
 
Hypokalaemia may increase the risk of arrhythmias in patients who are treated with 
digitalis glycosides. 

 
Formoterol fumarate, as with other β2 agonists, should be administered with extreme 
caution to patients being treated with tricyclic antidepressants or monoamine oxidase 
inhibitors, and during the immediate two week period following their discontinuation, or 
other drugs known to prolong the QTc interval such as antipsychotics (including 
phenothiazines), quinidine, disopyramide, procainamide, and antihistamines.  Drugs that 
are known to prolong the QTc interval can increase the risk of ventricular arrhythmias 
(see section 4.4). 
 
If additional adrenergic drugs are to be administered by any route, they should be used 
with caution, because the pharmacologically predictable sympathetic effects of 
formoterol may be potentiated. 
 
Beta adrenergic receptor antagonists (β blockers) and formoterol fumarate may inhibit 
the effect of each other when administered concurrently. Beta blockers may also produce 
severe bronchospasm in asthmatic patients.  Therefore, patients with asthma should not 
normally be treated with β blockers and this includes β blockers used as eye drops for 
treatment of glaucoma.  However, under certain circumstances, e.g. as prophylaxis after 
myocardial infarction, there may be no acceptable alternatives to the use of β blockers in 
patients with asthma.  In this setting, cardioselective β blockers could be considered, 
although they should be administered with caution. 

 
4.6 Fertility, pregnancy and lactation 

 
Pregnancy 
There are limited data on the use of fluticasone propionate and formoterol fumarate, 
either administered alone or together but administered from separate inhalers, or on the 
use of this fixed-dose combination, flutiform inhaler in pregnant women.  Studies in 
animals have shown reproductive toxicity (see section 5.3). 
 



Administration of flutiform inhaler is not recommended during pregnancy, and should 
only be considered if expected benefit to the mother is greater than any possible risk to 
the fetus.  If this is the case, then the lowest effective dose needed to maintain adequate 
asthma control should be used. 
 
Because of the potential for β agonist interference with uterine contractility, use of 
flutiform inhaler for management of asthma during labour should be restricted to those 
patients in whom the benefit outweighs the risks. 
 
Breastfeeding 
It is not known whether fluticasone propionate or formoterol fumarate are excreted in 
human breast milk.  A risk to the suckling child cannot be excluded.  Therefore, a decision 
must be made whether to discontinue breastfeeding or to discontinue/abstain from 
flutiform inhaler therapy taking into account the benefit of breastfeeding for the child 
and the benefit of therapy for the woman. 
 
Fertility 
There are no data available on effects on fertility following administration of flutiform 
inhaler.  In animal studies, no effects on fertility have been seen following administration 
of the individual active substances at clinically relevant doses (see section 5.3). 

 
4.7 Effects on ability to drive and use machines 
 
flutiform inhaler has no or negligible influence on the ability to drive and use machines. 
 

4.8 Undesirable effects 
 

Undesirable effects which have been associated with flutiform inhaler during clinical 
development are given in the table below, listed by system organ class.  The following 
frequency categories form the basis for classification of the undesirable effects as: very 
common (≥1/10), common (≥1/100 and <1/10), uncommon (≥1/1,000 and <1/100), rare 
(≥1/10,000 < 1/1,000), very rare (<1/10,000) and not known (cannot be estimated from the 
available data).  Within each frequency grouping, undesirable effects are presented in order 
of decreasing seriousness. 
 
 
 
 
 

System Organ Class 
 

Adverse Event 
 

Frequency 
 

Infections and 
Infestations 

Oral candidiasis 
Oral fungal infections 
AcuteSinusitis 

Rare 
 

Metabolism and 
Nutrition Disorders 

Hyperglycaemia 
 

Rare 



Psychiatric Disorders Sleep disorders 
including insomnia 

Uncommon 

Abnormal dreams 
AgitationInsomnia 

Rare 
 

Psychomotor 
hyperactivity, anxiety, 
depression, 
aggression, 
behavioural changes 
(predominantly in 
children) 

Not known 

Nervous System 
Disorders 

Headache 
Tremor 
Dizziness 

Uncommon  

Dysgeusia Rare 
 

Eye disorders 
 

Vision blurred 
 

Not known 
 

Ear and labyrinth 
disorders 

Vertigo Rare 

Cardiac Disorders Palpitations 
Ventricular 
extrasystoles 

Uncommon 

Angina pectoris 
Tachycardia  

Rare 

Vascular disorders Hypertension Rare 
Respiratory, Thoracic 
and Mediastinal 
Disorders 

Exacerbation of 
asthma 
Dysphonia 
Throat irritation 

Uncommon 

Dyspnoea 
Cough 

Rare 

Gastrointestinal 
disorders 

Dry mouth  Uncommon 

Diarrhoea 
Dyspepsia 

Rare 

Skin and 
subcutaneous tissue 
disorders 

Rash Uncommon Rare 

Pruritus Rare 
Musculoskeletal and 
Connective Tissue 
Disorders 

Muscle spasms Rare 



General disorders and 
administration site 
conditions 

Peripheral oedema 
Asthenia 

 
Rare 

 
 
As with other inhalation therapy, paradoxical bronchospasm may occur with an immediate 
increase in wheezing and shortness of breath after dosing.  Paradoxical bronchospasm 
responds to a rapid-acting inhaled bronchodilator and should be treated straight away. 
flutiform inhaler should be discontinued immediately, the patient assessed and alternative 
therapy instituted if necessary.  
  
Since flutiform inhaler contains both fluticasone propionate and formoterol fumarate, the 
same pattern of undesirable effects as reported for these substances may occur. The 
following undesirable effects are associated with fluticasone propionate and formoterol 
fumarate, but have not been seen during the clinical development of flutiform inhaler: 
 
Fluticasone propionate:  
Hypersensitivity reactions including, urticaria, pruritus, angiooedema (mainly facial and 
oropharyngeal), anaphylactic reactions.  Systemic effects of inhaled corticosteroids may 
occur, particularly at high doses prescribed for prolonged periods.  These may include 
Cushing’s Syndrome, Cushingoid features, adrenal suppression, growth retardation in 
children and adolescents, decrease in bone mineral density, cataract and glaucoma, sleep 
disorders, contusion, skin atrophy and susceptibility to infections. The ability to adapt to 
stress may be impaired. The systemic effects described, however, are much less likely to 
occur with inhaled corticosteroids than with oral corticosteroids. Prolonged treatment with 
high doses of inhaled corticosteroids may result in clinically significant adrenal 
suppression and acute adrenal crisis.  Additional systemic corticosteroid cover may be 
required during periods of stress (trauma, surgery, infection). 
 
Formoterol fumarate:  
Hypersensitivity reactions (including hypotension, urticaria, angioneurotic oedema, 
pruritus, exanthema), QTc interval prolongation, hypokalaemia, nausea, myalgia, increased 
blood lactate levels. Treatment with β2 agonists such as formoterol may result in an 
increase in blood levels of insulin, free fatty acids, glycerol and ketone bodies. 
 
Hypersensitivity reactions have been reported in patients using inhaled sodium 
cromoglicate as an active ingredient. Whilst flutiform inhaler contains only a low 
concentration of sodium cromoglicate as an excipient, it is unknown if hypersensitivity 
reactions are dose dependent. 
 
In the unlikely event of a hypersensitivity reaction to flutiform inhaler, treatment should 
be initiated in accordance with standard treatment for any other hypersensitivity 
reaction, which may include the use of antihistamines and other treatment as required. 
flutiform inhaler may need to be discontinued immediately and an alternative asthma 
therapy may need to be initiated if necessary. 
 
Dysphonia and candidiasis may be relieved by gargling or rinsing the mouth with water or 
brushing the teeth after using the product.  Symptomatic candidiasis can be treated with 
topical anti-fungal therapy whilst continuing the treatment with flutiform inhaler. 



 
Paediatric population 
Possible systemic effects as reported for the individual components of flutiform inhaler 
include Cushing's syndrome, Cushingoid features, adrenal suppression and growth 
retardation in children and adolescents. Children may also experience anxiety, sleep 
disorders and behavioural changes, including hyperactivity and irritability.  

 
 
 
Reporting of suspected adverse reactions 
Reporting suspected adverse reactions after authorization of the medicinal product is 
important. It allows continued monitoring of the benefit/risk balance of the medicinal 
product. 
Any suspected adverse events should be reported to the Ministry of Health according to 
the National Regulation by using an online form 
https://sideeffects.health.gov.il 

 
 

4.9 Overdose 
There are no data available from clinical trials on overdose with flutiform inhaler, 
however, data on overdose with both single drugs are given below:  
Formoterol fumarate: 
An overdose of formoterol would likely lead to an exaggeration of effects that are typical 
for β2 agonists; in which case the following adverse experiences may occur: angina, 
hypertension or hypotension, palpitations, tachycardia, arrhythmia, prolonged QTc 
interval, headache, tremor, nervousness, muscle cramps, dry mouth, insomnia, fatigue, 
malaise, seizures, metabolic acidosis, hypokalaemia, hyperglycaemia, nausea and 
vomiting.  
 
Treatment of formoterol overdose consists of discontinuation of the medication together 
with institution of appropriate symptomatic and/or supportive therapy. The judicious use 
of cardio selective β receptor blockers may be considered, bearing in mind that such 
medication can induce bronchospasm. There is insufficient evidence to determine if 
dialysis is beneficial in cases of formoterol overdose. Cardiac monitoring is recommended. 
 
If flutiform inhaler therapy has to be withdrawn due to overdose of the β agonist 
component of the drug, provision of appropriate replacement steroid therapy should be 
considered.  Serum potassium levels should be monitored as hypokalaemia can occur.  
Potassium replacement should be considered. 
 
Fluticasone propionate: 
Acute overdose with fluticasone propionate usually does not constitute a clinical problem.  
The only harmful effect after inhalation of a large amount of the drug over a short period 
is suppression of hypothalamic pituitary adrenocortical (HPA) axis function.  HPA axis 
function usually recovers in a few days, as verified by plasma cortisol measurements.  
Treatment with the inhaled corticosteroid should be continued at the recommended dose 
to control asthma. 
 



There are reports of rare cases of acute adrenal crisis. Children and adolescents <16 years 
taking high doses of fluticasone propionate: (typically ≥1000 microgram/day) may be at 
particular risk.  Presenting symptoms can be vague (anorexia, abdominal pain, weight 
loss, tiredness, headache, nausea, vomiting and hypotension). Typical symptoms of an 
adrenal crisis are decreased level of consciousness, hypoglycaemia and/or seizures. 

 
Following chronic use of very high doses a degree of atrophy of the adrenal cortex and 
HPA axis suppression may occur.  Monitoring of adrenal reserve may be necessary.  
Possible systemic effects include Cushing's syndrome, Cushingoid features, adrenal 
suppression, growth retardation in children and adolescents, decrease in bone mineral 
density, cataract and glaucoma (see section 4.4). 
 
In the management of chronic overdose oral or systemic corticosteroids may be required 
in situations of stress.  All patients deemed to be chronically overdosed should be treated 
as if steroid dependent with a suitable maintenance dose of a systemic corticosteroid.  
When stabilized, treatment should be continued with an inhaled corticosteroid at the 
recommended dose for symptom control. 
 

 
5 PHARMACOLOGICAL PROPERTIES 

 
5.1  Pharmacodynamic properties 

 
Pharmacotherapeutic Group:   
 
Fluticasone: Corticosteroids- R01AD08 
Formoterol: Selective Beta-2 Adrenoreceptor Agonists-R03AC13 
 
Mechanism of Action and Pharmacodynamic Effects 
flutiform inhaler contains both fluticasone propionate and formoterol fumarate.  The 
mechanisms of action are described below for the individual components. These drugs 
represent two classes of medications (a synthetic corticosteroid and a selective, long-
acting β2 adrenergic receptor agonist) and as with other inhaled corticosteroid and long-
acting β2 adrenergic agonist combinations additive effects are seen in terms of a reduction 
in asthma exacerbations. 
 
Fluticasone propionate 
Fluticasone propionate is a synthetic, trifluorinated glucocorticoid with potent anti-
inflammatory activity in the lungs when given by inhalation.  Fluticasone propionate 
reduces symptoms and exacerbations of asthma with less adverse effects than when 
corticosteroids are administered systemically. 
 
Formoterol fumarate 
Formoterol fumarate is a long-acting selective β2 adrenergic receptor agonist. Inhaled 
formoterol fumarate acts locally in the lung as a bronchodilator. The onset of 
bronchodilating effect is rapid, within 1 - 3 minutes, and the duration of effect is at least 
12 hours after a single dose. 



 
flutiform inhaler  
In 12-week clinical trials in adults and adolescents, the addition of formoterol to 
fluticasone propionate improved asthma symptoms and lung function and reduced 
exacerbations. Therapeutic effect of flutiform inhaler exceeded that of fluticasone 
propionate alone. There are no long-term data comparing flutiform inhaler with 
fluticasone propionate. 
 
In an 8-week clinical trial the effect on lung function with flutiform inhaler was at least 
equal to that of the combination of fluticasone propionate and formoterol fumarate when 
administered as separate inhalers.  Long-term comparative data of flutiform inhaler 
versus fluticasone propionate and formoterol fumarate are not available.  There were no 
signs of attenuation of therapeutic effects of flutiform inhaler in trials lasting up to 12 
months including adult and adolescent patients. 
 
Dose-response trends for flutiform inhaler were evident for symptom-based endpoints, 
with incremental benefits from high versus low dose flutiform inhaler being most likely in 
patients with more severe asthma. 
 
Paediatric population 
 
In a 12-week paediatric study including a 6-month extension phase for long-term safety 
210 children aged 4 - 12 years were treated with a maintenance dose of flutiform inhaler 
(2 inhalations of 50/5 micrograms twice daily) or with a fixed combination comparator 
drug. Lung function was at least equal to that of the fixed combination comparator drug 
during the 12-week study duration. Following the 12-week core phase, patients could 
enter into a 6-month extension phase.  Two hundred and five patients treated with 
flutiform inhaler completed the 6-month extension phase during which flutiform inhaler 
was safe and well tolerated. 

 
 

5.2 Pharmacokinetic properties 
 

Fluticasone propionate: 
 
Absorption 
Following inhalation, systemic absorption of fluticasone propionate occurs mainly through 
the lungs and has been shown to be linearly related to dose over the dose range 500 to 
2000 micrograms. Absorption is initially rapid then prolonged.  
 
Published studies using oral dosing of labelled and unlabelled drug have demonstrated 
that the absolute oral systemic bioavailability of fluticasone propionate is negligible (<1%) 
due to a combination of incomplete absorption from the GI tract and extensive first-pass 
metabolism. 
 
Distribution 
Following intravenous administration, fluticasone propionate is extensively distributed in 
the body.  The initial disposition phase for fluticasone propionate is rapid and consistent 



with its high lipid solubility and tissue binding.  The volume of distribution averages 4.2 
L/kg.  The percentage of fluticasone propionate bound to human plasma proteins 
averages 91%.  Fluticasone propionate is weakly and reversibly bound to erythrocytes and 
is not significantly bound to human transcortin. 
 
Biotransformation  
The total clearance of fluticasone propionate is high (average, 1,093 mL/min), with renal 
clearance accounting for less than 0.02% of the total.  The very high clearance rate 
indicates extensive hepatic clearance. The only circulating metabolite detected in man is 
the 17β-carboxylic acid derivative of fluticasone propionate, which is formed through the 
cytochrome P450 3A4 isoform subfamily (CYP 3A4) pathway.  This metabolite has less 
affinity (approximately 1/2000) than the parent drug for the glucocorticoid receptor of 
human lung cytosol in vitro.  Other metabolites detected in vitro using cultured human 
hepatoma cells have not been detected in man. 

 
Elimination 
87 - 100% of an oral dose is excreted in the faeces, up to 75% as parent compound. There 
is also a non-active major metabolite. 
 
Following intravenous dosing, fluticasone propionate shows polyexponential kinetics and 
has a terminal elimination half-life of approximately 7.8 hours.  Less than 5% of a 
radiolabelled dose is excreted in the urine as metabolites, and the remainder is excreted 
in the faeces as parent drug and metabolites. 
 
Formoterol fumarate: 
 
Data on the plasma pharmacokinetics of formoterol were collected in healthy volunteers 
after inhalation of doses higher than the recommended range and in COPD patients after 
inhalation of therapeutic doses. 
 
Absorption 
Following inhalation of a single 120 microgram dose of formoterol fumarate by healthy 
volunteers, formoterol was rapidly absorbed into plasma, reaching a maximum 
concentration of 91.6 pg/mL within 5 minutes of inhalation. In COPD patients treated for 
12 weeks with formoterol fumarate 12 or 24 micrograms b.i.d. the plasma concentrations 
of formoterol ranged between 4.0 and 8.9 pg/mL and 8.0 and 17.3 pg/mL respectively at 
10 minutes, 2 hours and 6 hours post inhalation. 
 
Studies investigating the cumulative urinary excretion of formoterol and/or its (RR) and  
(SS)-enantiomers, after inhalation of dry powder (12 - 96 micrograms) or aerosol 
formulations  
(12-96 micrograms), showed that absorption increased linearly with the dose.  
 
After 12 weeks administration of 12 micrograms or 24 micrograms formoterol powder 
b.i.d., the urinary excretion of unchanged formoterol increased by 63 - 73% in adult 
patients with asthma, by 19 - 38% in adult patients with COPD and by 18 - 84% in children, 
suggesting a modest and self-limiting accumulation of formoterol in plasma after 
repeated dosing.  



 
Distribution 
The plasma protein binding of formoterol is 61 - 64% (34% primarily to albumin). 
 
There is no saturation of binding sites in the concentration range reached with 
therapeutic doses. 
The concentrations of formoterol used to assess the plasma protein binding were higher 
than those achieved in plasma following inhalation of a single 120 microgram dose. 
 
Biotransformation  
Formoterol is eliminated primarily by metabolism, direct glucuronidation being the major 
pathway of biotransformation, with O-demethylation followed by further glucuronidation 
being another pathway. Minor pathways involve sulphate conjugation of formoterol and 
deformylation followed by sulphate conjugation. Multiple isozymes catalyze the 
glucuronidation (UGT1A1, 1A3, 1A6, 1A7, 1A8, 1A9, 1A10, 2B7 and 2B15) and O-
demethylation (CYP 2D6, 2C19, 2C9 and 2A6) of formoterol, and so consequently the 
potential for metabolic drug-drug interaction is low. Formoterol did not inhibit 
cytochrome P450 isozymes at therapeutically relevant concentrations.  The kinetics of 
formoterol is similar after single and repeated administration, indicating no auto-
induction or inhibition of metabolism.  
 
Elimination 
In asthmatic and COPD patients treated for 12 weeks with 12 or 24 micrograms 
formoterol fumarate b.i.d., approximately 10% and 7% of the dose, respectively, were 
recovered in the urine as unchanged formoterol. In asthmatic children, approximately 6% 
of the dose was recovered in the urine as unchanged formoterol after multiple dosing of 
12 and 24 micrograms. The (R,R) and (S,S)-enantiomers accounted for 40% and 60% 
respectively of urinary recovery of unchanged formoterol, after single doses (12 to 120 
micrograms) in healthy volunteers and after single and repeated doses in asthma 
patients.  
After a single oral dose of 3H-formoterol, 59 - 62% of the dose was recovered in the urine 
and 32 - 34% in the faeces. Renal clearance of formoterol is 150 mL/min.  
 
After inhalation, plasma formoterol kinetics and urinary excretion rate data in healthy 
volunteers indicate a biphasic elimination, with the terminal elimination half-lives of the 
(R, R) - and (S, S)-enantiomers being 13.9 and 12.3 hours, respectively.  Peak excretion 
occurs rapidly, within 1.5 hours. Approximately 6.4 - 8% of the dose was recovered in the 
urine as unchanged formoterol, with the (R, R) - and (S, S)-enantiomers contributing 40% 
and 60%, respectively. 
 
flutiform inhaler - (fluticasone propionate/formoterol fumarate combination): 
 
A number of studies have examined the pharmacokinetic characteristics of fluticasone 
propionate and formoterol fumarate from flutiform inhaler compared with the individual 
components, given both together and separately. 

 
There is a high variability both within and between the pharmacokinetic studies however, 
in general there is a trend for the systemic exposure of fluticasone and formoterol to be 



less from this fixed combination of fluticasone propionate and formoterol fumarate than 
from the individual components given together.  
 
Pharmacokinetic equivalence between flutiform inhaler and the constituent 
monoproducts has not been demonstrated.  Long-term comparative data of flutiform 
inhaler versus fluticasone propionate and formoterol fumarate are not available (see 
section 5.1) 
 
Absorption 
 
flutiform inhaler – fluticasone propionate 
Following inhalation of a single 250 microgram dose of fluticasone propionate from 2 
actuations of flutiform 125 /5 inhaler by healthy volunteers, fluticasone propionate was 
rapidly absorbed into the plasma, reaching a mean maximum plasma fluticasone 
concentration of 32.8 pg/mL within 45 minutes of inhalation.  In asthma patients who 
received single doses of fluticasone propionate from flutiform inhaler, mean maximum 
plasma concentrations of 15.4 pg/mL and 27.4 pg/mL were achieved within 20 minutes 
and 30 minutes for 100 microgram/10 microgram (2 actuations of flutiform 50 /5 inhaler) 
and 250 microgram/10 microgram (2 actuations of flutiform 125 /5 inhaler) doses 
respectively.  
 
In multiple dose studies in healthy volunteers, flutiform inhaler doses of 100 
microgram/10 microgram, 250 microgram/10 microgram and 500 microgram/20 
microgram resulted in mean maximum plasma fluticasone concentrations of 21.4, 25.9 to 
34.2 and 178 pg/mL respectively.  The data for the 100 microgram/10 microgram and 250 
microgram/10 microgram doses were generated by use of a device without a spacer and 
the data for the 500 microgram/20 microgram dose were generated by use of a device 
with a spacer.  Use of an AeroChamber Plus® spacer increases mean systemic (which 
equates to pulmonary absorption) bioavailability of fluticasone by 35% in healthy 
volunteers compared to administration of flutiform inhaler via a pMDI alone. 
 
 
flutiform inhaler – formoterol fumarate 
Following a single dose of flutiform inhaler in healthy volunteers, a dose of 20 micrograms 
of formoterol fumarate from 2 actuations of flutiform 250 /10 inhaler resulted in a mean 
maximum plasma formoterol concentration of 9.92 pg/mL within 6 minutes of inhalation.  
Following multiple doses, 20 micrograms of formoterol fumarate from 2 actuations of 
flutiform 250 /10 inhaler resulted in a mean maximum plasma formoterol concentration 
of 34.4 pg/mL. 
 
Use of an AeroChamber Plus® spacer decreases mean systemic bioavailability of 
formoterol by 25% in healthy volunteers compared to administration of flutiform inhaler 
via a pMDI alone.  This is likely to be due to a reduction in absorption from the 
gastrointestinal tract when the spacer is used, offsetting the expected corresponding 
increase in pulmonary absorption. 
 
 
Distribution 



 
There is currently no plasma protein binding information specific to fluticasone 
propionate or formoterol fumarate from flutiform inhaler. 
 
Biotransformation  
 
There are currently no data relating to the metabolism of fluticasone propionate or 
formoterol fumarate specifically from the inhalation of flutiform inhaler. 
 
Elimination 
 
Fluticasone propionate 
Following inhalation of fluticasone propionate from 2 actuations of flutiform 250 /10 
inhaler, fluticasone propionate has a terminal elimination half-life of approximately 14.2 
h. 
 
Formoterol fumarate 
Following inhalation of formoterol fumarate from 2 actuations of flutiform 250 /10 
inhaler, formoterol fumarate has a terminal elimination half-life of approximately 6.5 h.  
Less than 2% of a single dose of formoterol fumarate from flutiform inhaler is excreted in 
the urine. 
 
 
5.3 Preclinical safety data 
 
The toxicity observed in animal studies with formoterol fumarate and fluticasone 
propionate, given in combination or separately consisted mainly of effects associated with 
exaggerated pharmacological activity.  Effects on the cardiovascular system are related to 
formoterol administration and included hyperaemia, tachycardia, arrhythmias and 
myocardial lesions. Neither increase in toxicity nor occurrence of unexpected findings was 
observed upon administration of the combination.  
 
Reproduction studies in rats and rabbits with flutiform inhaler confirmed the known 
embryo-fetal effects of the two individual components including fetal growth retardation, 
incomplete ossification, embryo lethality, cleft palate, oedema and skeletal variations. 
These effects were seen at lower exposures than those expected by using the clinical 
maximum recommended dose. A somewhat reduced fertility in male rats was observed at 
very high systemic exposure to formoterol. 
 
Neither formoterol fumarate nor fluticasone propionate were found to be genotoxic in 
standard in vitro and in vivo tests, when tested individually.  No carcinogenicity studies 
have been performed with the combination.  No carcinogenic potential has been 
identified for fluticasone propionate.  A slight increase in the incidence of benign tumours 
was observed in the reproductive tract of female mice and rats following administration 
of formoterol.  This effect is looked upon as a class effect in rodents after long exposure 
to high doses of β2 agonists and does not suggest any potential risk of carcinogenicity in 
man. 
 



Pre-clinical studies with HFA 227 reveal no special hazard for man based on studies of 
repeated-dose toxicity, genotoxicity, carcinogenicity and toxicity to reproduction. 
 
 

6 PHARMACEUTICAL PARTICULARS 
 

6.1 List of excipients 
 

Sodium Cromoglicate  
Ethanol Anhydrous  
Hydrofluoroalkane (HFA 227) 

 
6.2 Incompatibilities 

 
Not applicable 

 
6.3 Shelf life 

 
The expiry date of the product is indicated on the packaging materials. 
In use shelf – life: 3 months after opening the foil pouch. 

 
6.4 Special precautions for storage 

 
Store below 25°C.  Do not refrigerate or freeze.  If the inhaler is exposed to freezing 
conditions then the patient must be advised to allow the inhaler to warm at room 
temperature for 30 minutes then re-prime the inhaler (see section 4.2). 
The canister contains a pressurised liquid.  Do not expose to temperatures higher than 
50°C.  Do not puncture, break or burn, even when apparently empty. 
 

6.5 Nature and contents of container 
 

120 actuations per inhaler  
 
The actuator is white with a grey integrated dose indicator and a light grey mouthpiece 
cover.  The suspension is contained in an aluminium pressurised canister crimped with a 
standard metering valve.  This canister is inserted into a press-and-breathe actuator fitted 
with a mouthpiece cover (both made of polypropylene) and an integrated dose indicator 
which indicates the number of actuations (puffs) remaining.  Each container delivers 120 
actuations.  The assembled MDI inhaler is pouched in an aluminium foil laminate and is 
packed in a cardboard carton. 
 
Pack sizes: 
1 inhaler (120 actuations). 
 

 
6.6 Special precautions for disposal and other handling 

 



No special requirements for disposal. 
 
For detailed instructions on the use of the medicinal product see section 4.2  
 

 
7. REGISTRATION  HOLDER 
 

Rafa Laboratories Ltd., P.O.Box  405, Jerusalem 9100301 
 
 Registration  numbers: 
 

Flutiform 50 /5: 150 62 33812 
Flutiform 125 /5: 150 63 33813 
Flutiform 250 /10: 150 64 33814 
 
Manufacturer: Recipharm HC Ltd., Cheshire, UK  
Revised in January 2021 according to MOHs guidelines. 
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